_ RECEIVED
+ OCT 13 2017

10
11
12
13
14
15
16
17
18
19
.20
21
22

23

Appeals Processing Desk
DEPARTMENT OF ECOLOGY
EXECUTIVE Cc: gﬁ Rev/ Rec - Cost Rncovery
‘ ﬁld(q Moqu ot’l« (‘f C WWIZ'/(J( ’ f’lv‘\\‘]m«
POLLUTION CONTROL HEARINGS.B A
STATE OF WASHINGTOR™: K ~ATG Docket Clek
- Deadhe B WegHY
nital: A (0] |3 Acqed
KING COUNTY WASTEWATER TREATMENT ) 7 — 7 Tarfern el
DIVISION, ) “‘1 e
) PCHB No.
Appellant, )
)
V. ) NOTICE OF APPEAL
)
WASHINGTON DEPARTMENT OF )
ECOLOGY, )
)
Respondent. )
)
1. Appellant: King County Department of Natural Resources & Parks
King County Wastewater Treatment Division
King Street Center, KSC-NR-0500
Seattle, WA 98199
Appellant’s
Representatives: Verna Bromley, WSBA No. 24703

Mark Stockdale, WSBA No. 17326

Senior Deputy Prosecuting Attorneys

King County Prosecuting Attorney’s Office
500 Fourth Avenue, 9" Floor

Seattle, WA 98104

2. Identification of the Parties:

Appellant is the King County Department of Natural Resources and Parks, Wastewater
Treatment Division (“King County™).

Respondent is the State of Washington, Department of Ecology.
3. Order/Decision Appealed From:

King County appeals the Department of Ecology’s Notice of Penalty, Docket No. 15326, a
copy of which is attached as Exhibit A (“Notice of Penalty™).

Note: King County is not appealing the Department of Eéology’s Administrative Order,
Docket No. 15325 (the “Administrative Order”). Specifically, King County is not

DANIEL T. SATTERBERG,
King County Prosecuting Attorney, DNR Section

NOTICE OF APPEAL -1- . : 900 King County Administration Building
500 Fourth Avenue
. Seattle, Washington 98104
(206) 296-0430




challenging the six corrective actions that are outlined in the Administrative Order, a copy of

2 which is attached hereto as Exhibit B. In fact, King County has already begun to implement
the corrective actions set forth in the Administrative Order.
3
4. King County’s appeal is based upon the following pertinent facts:
4
A. King County owns and operates the West Point Wastewater Treatment Plant
5 "~ (WPTP) and associated regional wastewater facilities. The Department of Ecology
regulates the facility under NPDES Permit No. WA0029181.
6
B. On February 9, 2017, following heavy rainfall, there was an unprecedented failure of
7 systems at the WPTP that led to the discharge of wastewater into Puget Sound. A
power disruption at the WPTP on February 9 initiated a chain of events that caused
8 internal flooding to the WPTP and catastrophic damage to the WPTP’s electrical and
mechanical systems. The damage to the WPTP diminished the WPTP’s ability to
9 treat and process wastewater to secondary levels required under WPTP’s NPDES
Permit. As aresult of the damage to the WPTP, discharge of untreated wastewater
10 occurred through an emergency bypass outfall (EBO) into Puget Sound. Due to the
extensive damage caused by the flooding, a smaller second bypass from the EBO
11 occurred on February 15/16, and the WPTP remained at reduced capacity for
approximately three months. King County undertook emergency and prolonged
12 repairs of the WPTP beginning on February 9, 2017. The primary and secondary
treatment operations were fully restored by April 27, 2017, and the ability to comply
13 with all NPDES effluent limitations was achieved by May 9, 2017. King County
continues to perform work to repair and improve operations of the WPTP to prevent
14 future violations.
15 King County expects to spend approximately thirty (30) to thirty-five (35) million
dollars to repair, restore and improve operations at the WPTP following the
16 February 9, 2017 flooding event and the subsequent damage to the WPTP. While
much of the estimated cost of repairs to the WPTP will be covered by King County’s
17 catastrophic property insurance policies King County will incur additional costs not
covered by King County’s property insurance, including but not limited to costs for
18 employee training, capital plant improvements, the property insurance deductible,
water quality monitoring and other insurance and claims costs. The allocation of
19 costs between King County and their insurer is still in process. This amount is
expected to increase significantly as King County continues to assess addmonal
20 capital improvements necessary at the WPTP.
21 C. King County has already undertaken steps to implement the corrective actions
ordered by the Department of Ecology in the Administrative Order. King County
22 estimates that the cost to implement all of the corrective measures set forth in the
Administrative Order will be an additional $1,350,000.
23

DANIEL T. SATTERBERG,

King County Prosecuting Attorney, DNR Section
NOTICE OF APPEAL -2- 900 King County Administration Building

500 Fourth Avenue

Seattle, Washington 98104

(206) 296-0430




The grounds for King County’s appeal of Notice of Penalty No. 15326 are as follows:

2
In reviewing the penalty imposed by the Notice of Penalty, the Pollution Control Hearings
3 Board (the Board), should consider the remedial actions already taken and planned by King
County. See: Methow Valley Irrigation District v. State of Washington, Department of
4 Ecology, 2010 WL 1045687 (Washington Pollution Control Hearings Board). King County
asks the Board to review the penalty in light of the extraordinary costs incurred by King
5 County to repair and restore WPTP operations following the catastrophic flooding on
February 9, 2017, the cost of King County’s remedial efforts to improve WPTP operations
6 and the costs King County will incur to comply with the corrective actions set forth in the
Administrative Order.
7
Relief Sought:
3 _
Appellant King County seeks the following relief: modification of the penalties assessed in
9 light of the remedial actions taken by King County.
10 DATED this 11™ day of October, 2017.
11 DANIEL T. SATTERBERG,
‘ King County Prosecuting Attorne
,// ~ \{, / —
13 By. o /(/> .
Verpd P. Broml€y, WSBA # 24703
14 Mark Stockdale, WSBA #17326
Senior Deputy Prosecuting Attorneys
15 Attorneys for King County
900 King County Administration Building
16 500 Fourth Avenue
Seattle, Washington 98104
17 Telephone: 206 296 0430
Email:Vemna.Bromley@kingcounty.gov
18 Mark.Stockdale@kingcounty.gov
19
20
21
22
23

DANIEL T. SATTERBERG,
King County Prosecuting Attorney, DNR Section

NOTICE OF APPEAL  -3- 900 King County Administration Building

500 Fourth Avenue
Seattle, Washington 98104
(206) 296-0430




Exhibit A



STATE OF WASHINGTON

DEPARTMENT OF ECOLOGY
IN THE MATTER OF PENALTY ) NOTICE OF PENALTY
ASSESSMENT AGAINST ) INCURRED AND DUE
King County Wastewater Treatment ) PENALTY DOCKET NO. 15326
Division ) :

To:  Mr. Mark Isaacson, Director
King County Wastewater Treatment Division
King Street Center, KSC-NR-0500
201 S. Jackson Street
Seattle, WA 98104

Notice of Penalfy Docket No. 15326

Site Location . West Point Wastewater Treatment Plant

1400 Discovery Park Blvd

Seattle, WA 98199

Penalty Amount $361,000.00

Due Date Within 30 days after receiving this Notice of Penalty.

The Department of Ecology (Ecology) has assessed a penalty against King County Wastewater
Treatment Division in the amount of $361,000.00 for violating provisions of:

e Chapter 90.48 Revised Code of Washington (RCW).
o Chapters 173-220 and 173-221 Washington Administrative Code (WAC).
e National Discharge Elimination System NPDES Permit Nos. WA0029181.

Ecology has authority to issue this penalty under RCW 90.48.144 and is basing the penalties on
the violations listed in this notice.

LELSLA D 3 2 i =

Ecology’s determination that a violation/violations has/have occurred is based on the
violations listed below.

Violation description:
Background:

King County’s Wastewater Treatment Division (WTD) owns and operates the West Point
Wastewater Treatment Plant (WPTP) and associated regional facilities. Ecology regulates
the facility under NPDES Permit No. WA0029181 (Permit). The WPTP, located in the
City of Seattle, uses a high rate oxygen activated sludge process to provide secondary
treatment for peak flows up to 300 million gallons per day (MGD). The plant’s rated peak
hydraulic capacity is 440 MGD.

The liquid treatment process includes screening, grit removal, primary clarification,
biological treatment using high rate oxygenated activated sludge, secondary clarification,
chlorine disinfection, and dechlorination. The disinfected effluent discharges to Puget
Sound through a multi-port diffuser located about 3,600 feet offshore at a depth of about
240 feet. For flows above 300 MGD that bypass secondary treatment (aka “secondary




NOP Docket No, 15326 - King County Wastewater Treatment Division
Page 2 of 14

bypass”), these flows must receive floatables removal, primary clarification, and
disinfection, and must at all times meet the effluent limits listed in the Permit. The WPTP
includes an emergency outfall located approximately 550 feet offshore in Puget Sound
notth of the facility at a depth of approximately 33.5 feet. The design intent of the outfall
is to provide a means to divert raw sewage from the influent control structure in
emergency situations. The NPDES permit for the West Point plant does not list this
outfall as an authorized discharge location. The WPTP includes on-site treatment of
residual solids removed in the primary and secondary processes. Primaty sludge and
scum from the primary sedimentation basins blend with waste activated sludge from the
secondary process prior to thickening with gravity belt thickeners. The thickened sludge
is then anaerobically digested, and dewatered by centrifuges before being hauled off-site
for beneficial use as Class B biosolids.

Findings of Fact:

Ecology received the initial notification of a discharge through the emergency bypass
outfall and flooding incident at the WPTP at approximately 3:38 a.m, on February 9,
2017 (ERTS No. 670591), The supervising operator on duty, Charles Wenig, made the
initial notification. Due to decreased plant capacity following the February 9 flooding,

- WPTP operators also initiated a partial bypass on February 15, 2017, that extended
through February 16, 2017 (ERTS No. 670753). The “partial bypass” included flows out
the emergency outfall and flows out the main outfali at the same time.

A power disruption at the WPTP in the early morning of February 9, 2017, during a
period in which the plant was receiving high flows, initiated a chain of events that
resulted in internal flooding of the WPTP and discharge of untreated combined sewage to
Puget Sound for 18 hours. The power distuption caused a power loss to two effluent
pumps and also to a hydraulic control unit that operates pressuxe-control valves for all
four effluent pumps. The failure of the pressure-control valve system led to the failure of
the two remaining operating pumps at that time. The supervising operator on duty
attempted to manage incoming flows to the plant by adjusting raw sewage pumping rates
and flows in the collection system while other operators on duty attempted to restart
equipment, However, due to the effluent pumps not working at high tides and with plant
flows at peak hydraulic capacity, the effluent wet well quickly rose to its high-high alarm

level. This caused the effluent gates for the primary sedimentation basins to close, as
designed, to protect downstream process and equipment.

With the primary effluent (PE) gates closed, water levels in the primary sedimentation
basins began to rise. Approximately 10 minntes after the PE gates closed, the water level
in the basins reached the overflow level and began to overtop the primary tank’s walls
and flood the plant. Float switches located in the pre-aeration basins at the beginning of
the primary treatment process should have triggered & high-high alarm that stops the raw
sewage pumps (RSPs) prior to the basins overflowing. The float switches failed to
operate, howevet, due to bent connecting rods that inhibited their movement. Despite a
history of problems with the float switches that dates to 2000, the supervising operator
relied on the switches to trigger the fail-safe interlock that would have shut down the RSP
and direct flows to the emergency outfall designed to protect the plant from flooding.

Although a control screen in the plant’s “Ovation” control system (Ovation) provided
status information on the water level in the primary basins, the supervising operator did
not refer to the screen. In addition, the rapid scrolling of alarm status messages appearing
on the main contro! screen inhibited the supervising operator’s ability to recognize




NOP Docket No, 15326 - King County Wastewater Treatment Division
Page 3 of 14

critical alarms about the primary basin level. At approximately 3:00 a.m., more than

30 minutes after flooding began, the supervising operator observed a camera in the raw
sewage pump building that showed flooding in that area, At this point he immediately
took steps to shut down the RSPs. This action allowed water level in the influent control
structure (ICS) to rise to the control level that automatically opened the Emergency
Bypass (EB) gate located at the ICS. At about 3:04 a.m. the EB gate opened and the
primary basins fell below the overflow level by about 3:11 a.m. At3:16 am. a separate
emergency outfall gate located at the Flow Diversion Structure was opened to allow
untreated combined sewage and stormwater to discharge to Puget Sound. Three operators
in the field who first noticed water overflowing from the primary basins failed to report
the situation to main control because they wanted to keep the radio lines clear for main
control to communicate with the operators working to restart the effluent pumps.

The overflowing primary basins caused extensive flooding of below ground equipment
galleries at the WPTP. The overflow flooded a mile of subterranean pipe and equipment
galleries with stormwater, raw sewage, and sludge. It contaminated and damagéd or
destroyed millions of doflars of plant equipment including pumps, motors, electrical
panels, wiring, transformers, lighting, switches, and motor control centers. The flood also
contaminated the entire surface area of the mile of gallery tunnels along with two miles
of pipe insulation and destroyed staff locker and shower facilities.

The flooding submerged boilers needed to heat the anaerobic digesters along with other
equipment needed to process the residual solids from the plant. It caused power to mixers
and gas recovery systems for the digesters to fail. This led to a buildup of foam and gas
that lifted the digester lids and caused liquid to erupt from the digesters. The liquid that
overflowed from the digesters went to an area that, according to plant design drawings,
has a stormwater catch basin that discharges to Puget Sound at the Discovery Park South
Beach. However, WPTP staff indicated that the manhole was blocked by a steel cover
(March 7, 2017, email from Eugene Sugita) and Ecology does not have evidence that any
of the digester contents left the plant site. WPTP staff had struggled to control foaming
problems in the digesters for about one year prior to this incident.

The flooding had the following impacts to the treatment and support systems at the
WPTP: '

o Longitudinal flights that move primary waste sludge to the sludge hoppers in each

primary sedimentation tank were damaged by the high flows wlhen flooding was
occurring,
o Pumps and motors used to remove grit from the pre-aeration basins, primary waste

sludge from the primary sedimentation tanks and scum from the primary scum sump
were submerged and damaged.

+ Boilers used to heat the anaerobic digesters were submerged and rendered inoperable.
As a result, the anaerobic digesters cooled and the biological activity in the digesters
degraded. ’ :

o Pumps and motors used to move primary and secondary waste sludge through the
solids treatment processes were submerged.

o The anaerobic digesters lost power to their mixing and gas recovery systems, but